N
P University of

Central Lancashire
UCLan

Central Lancashire Online Knowledge (CLoK)

Title Assessing the water quality and status of water resources in urban and
rural areas of Bhutan

Type Article

URL https://clok.uclan.ac.uk/id/eprint/49268/

DOI https://doi.org/10.1016/j.hazadv.2023.100377

Date 2023

Citation Chathuranika, Imiya M., Sachinthanie, Erandi, Zam, Phub, Gunathilake,
Miyuru B., Denkar, Denkar, Muttil, Nitin, Abeynayaka, Amila, Kantamaneni,
Komali and Rathnayake, Upaka (2023) Assessing the water quality and
status of water resources in urban and rural areas of Bhutan. Journal of
Hazardous Materials Advances, 12. ISSN 2772-4166

Creators | Chathuranika, Imiya M., Sachinthanie, Erandi, Zam, Phub, Gunathilake,
[...]
in streamflow directly affect protected, endangered, and threatened
living organisms and habitats. High flows in the wet season develop
large sediment plumes in streams, tanks, and reservoirs, and therefore,
the turbidity level rises. Geographic conditions change the water quality
levels in the water resources systems (Desbureaux et al., 2019). Water
temperature, pH value, oxygen content, erosion, deposition, runoff, total
solids, pollution level, and BOD factors differ according to the topo-
graphical characteristics. Geographical features impact qualitatively
both water resources at the surface and underground. Some people in
Bhutan use spring water for household chores. When surface water is
difficult to be obtained due to geographical conditions, Bhutanese tend
to use groundwater, and this causes an increment in groundwater con-
sumption and impacts the environment and water resources badly
creating water scarcity problems in the urban areas. On the other hand,
due to atmospheric temperature increment in Bhutan, glaciers at the
hilltops, start to melt and make floods in the flat areas in the southern
part. High flows adversely affect water quality and limit the amount of
water that can be consumed. This situation is expected to develop
further in the future under combined geographical and climate change
conditions. Hills slopes and soil resistance to erosion affect hydrological
conditions in different locations. Therefore, changes in geographical
features can take an effect on water quality.

There is a strong link between economic development and water
quality decline (Wang et al., 2008). Under economic factors in Bhutan,
construction activities, industrial development, agricultural expansion,
manufacturing, and transportation systems release lots of waste
including chemical pollutants into water systems in the urban areas, and
therefore, high mean annuals for BOD, and low DO conditions can be
observed in the water systems (Liyanage and Yamada, 2017). As Bhutan,
every country has a responsibility to ensure sustainable development, by
minimizing damage to the natural environment and reducing water
deterioration and degradation (International Decade for Action ‘Water
for Life’ 2005-2015, 2015; Brouwer et al., 2020). Municipal develop-
ment in the flat areas in the southern part of Bhutan causes to increase in
the population, which makes water resources pollute significantly.

6. Water treatment approaches in urban and rural areas in
Bhutan

With a constant increase in population, water quality standards
become stricter throughout the world (Hossain et al., 2021; Tsaridou
and Karabelas, 2021). The main objectives of the water treatment before
it is used are to protect consumer’s health (Rolston and Linnane, 2020)
(removal of disease causing organisms) and to make it acceptable in an
esthetic way (organoleptic aspects: color, odor, taste, and sight) or fulfill
the certain requirement as such expected in food or beverage manu-
factures. The product of water treatment may be suitable for general
domestic purposes or may be produced to higher standards such as those
required for high-pressure steam, manufacture of food or beverages, and
other specialized industrial purposes. The treatment of raw water may
require complex processes depending on several parameters such as
water source (groundwater, surface water, and ocean), the required
quality of treated water, financial aspect for maintenance and operation,
standards in effect in a country, and volume to treat (specific design of
treatment plant according to the population). In order to be drinkable
and fulfill requirements, it will be necessary to remove a certain number
of pollutants that may contain in the raw water (Ramos et al., 2022).
These polluted agents can be classified as physical, chemical, and
microbiological (National Water Reference Laboratory, 2019). Waste-
water treatment plants use more advanced and complex processes in
water treatment compared to water treatment plants due to the poor
water quality of the raw water. Typically, intake water for water treat-
ment plants is taken from rivers, lakes, or wells and this water is
considered clean compared to sewage water. Therefore, water treatment
plants do a bit of cleaning and disinfection (What is the Difference Be-
tween Water Treatment and Wastewater Treatment? 2023). In addition,

Journal of Hazardous Materials Advances 12 (2023) 100377

wastewater treatment facilities in rural areas of Bhutan are essential and
these should be done in a small spatial coverage. The imported modular
wastewater treatment method is used in only a limited number of towns
(Dorji et al., 2019). The reason to implement such an expensive treat-
ment technology is to limit the required space and cheaper waste sta-
bilization ponds (Dorji et al., 2019).

According to the Sustainable Development Goal (SDG) 6, proportions
of safely treated and collected wastewater flow percentages and volumes
of wastewater generated for Bhutan for the year 2020 are given in
Table 2. It can be noted that most of the wastewater is received through
sewers and septic tanks. Sewers and Septic tanks generate 19.39 % and
68.02 % of wastewater respectively. Wastewater was collected from all
sewers in Bhutan and 48.30 % of septic tanks. Furthermore, 40.99 % and
46.10 % of wastewater from domestic and septic tanks were safely
treated.

It was found that the streams and springs are considered the main
natural drinking water sources in Bhutan under the increased urban
population (Mahmoud et al., 2018). There may be some contaminations
in these stream and spring waters; however, levels should be identified
by a detailed water quality analysis. If the concentrations of these con-
taminants are higher than the standard values, health problem may arise
(National Guideline for Drinking Water Quality Surveillance, 2019).

According to the Annual drinking water quality report 2019,
currently Bhutan monitors two types of parameters which are physical
(these parameters affect the physical appearance and characteristics of
water (examples are turbidity, pH) and microbial (organisms such as
viruses and bacteria receiving from sewage treatment plants, septic
networks, farms, livestock systems, and natural ecosystems) (National
Water Reference Laboratory, 2019). It is expensive to measure the direct
pathogens and this process consumes a lot of time. Hence, when deter-
mining the quality of drinking water, it is needed to use an indicator
organism such as Thermotolerant coliform. These indicator organisms
can be used for urban water quality monitoring aiming to find out the
probability of pathogens (National Water Reference Laboratory, 2019).
Jungzhina and Bajo water treatment plants take raw water from the
Jungzhina River and Baychu and their installed capacities are 6500
m3/day (United Nations Sustainable Development Goal 6 on Water and
Sanitation (SDG 6), 2022) and 2400 m3/day (Dorji and Chhoden, 2016a)
respectively. Both treatment plants measure turbidity, pH, and residual
chlorine parameters before distributing them to the consumers. Ac-
cording to a 2014 report, the Jungzhina plant monitored 0-27.73 NTU
for turbidity and 6.5-7.6 for pH for raw water. In the Bajo plant, the
annual report in 2015 revealed that they received 1.5-217 NTU for
turbidity and 6.5-8.5 for pH for raw water. After the treatment process,
both plants managed to purify water until 0-4.56 NTU for turbidity and
6.5-7.5 for pH values were obtained. Treated water in the Jungzhina
plant and Bajo plant reported a 1-2 mg/L and 0.2-0.8 mg/L value range
for residual Chlorine (Dorji and Chhoden, 2016a, 2016b).

The urban water quality monitoring is carried out once a month and

Table 2
Wastewater treatment status in the Bhutan in 2020 (United Nations Sustainable
Development Goal 6 on Water and Sanitation (SDG 6), 2022).

Indicator Value

Proportion of wastewater flow (safely) treated %

Domestic 40.99

Sewers 50

Septic tanks 46.1
Proportion of wastewater flow collected %
Overall 52.2

Sewers 100

Septic tanks 48.3

Volume of wastewater generated (Million cubic metres (10° m?))
Total 24.39

Sewers 4.73

Septic tanks 16.59

Other 3.07




LM. Chathuranika et al.

reporting is made through Water Quality Monitoring Information Sys-
tem (WaQMIS) in Bhutan (Osunla et al., 2021). Here, they especially
consider parameters such as Thermotolerant coliform, Turbidity, pH,
residual chlorine (wherever chlorination is carried out for disinfection),
color, and odor (Osunla et al., 2021). Most of the water treatment plants
in Bhutan use basic treatment methods with sand filters and sedimen-
tation tanks (National Water Reference Laboratory, 2019). Chlorine in
the form of Calcium Hypochlorite (bleaching powder) is used as a
disinfectant but only in a few treatment plants (National Water Refer-
ence Laboratory, 2019). Few treatment plants (for example Gelephu
treatment plant, the Chamgang water treatment plant, and the Tra-
shigang water treatment plant) have more stages of treatment processes
which include a combination of sand filters, pressure sand filters bio-ball
filters, and disinfection by Chlorine). Fig. 4 presents the general water
treatment process used in urban areas of Bhutan (National Water
Reference Laboratory, 2019).

One of the most important requirements of drinking water is that it
should be free from any microorganisms that could transmit disease or
illness to the consumer (Hai et al., 2014). The treatment processes given
in Fig. 4 reduce the bacterial content of water to some certain extent
(He, 2022). Disinfection must be able to destroy particular pathogens at
the concentration likely to occur and it should be effective in the normal
range of environmental conditions (Ritter et al., 2020). The re-
quirements for disinfection refer to indicator organisms, usually E.coli.
Water entering the distribution system should be free from E-coli in a
100 mL sample (National Water Reference Laboratory, 2019). Chlorine
is the most widely used disinfectant (Damalerio et al., 2019). It rapidly
penetrates the microbial cell and kills microorganisms (Epelle et al.,
2022). The other disinfectants which have found large-scale use are
ozone and Chloramine (Berry et al., 2017; Kerry, 2007). A wide range of
water treatment objectives can be achieved through gas transfer. Oxy-
gen, either as a pure gas or in air, is often added to water to accelerate
the oxidation of various inorganic ions.

Several different operations are combined to produce the overall
removal of impurities by filtration (Gonzalez-Perez et al., 2018; Jamt-
sho, 2010). Rapid sand filters are widely used in Bhutan for the treat-
ment of water supplies due to their greater adaptability to more turbid
waters and smaller land requirements. Recently there have been some
modifications in rapid sand filtration, these have necessitated a degree
of operation technique and investment in initial and operating costs
which are beyond the level of low-cost methods of water treatment.
Rapid filtration generally implies a process, which includes coagulation,
flocculation, clarification, and disinfection.

With the enactment of the Water Act of Bhutan in 2011, the Ministry
of Health is in charge of maintaining the quality of drinking water in the
country. The Royal Centre for Disease Control (RCDC) under the Min-
istry of Health is the leading institution to implement the testing and
monitoring of drinking water quality. Further, the Water Act of Bhutan
directs RCDC to serve as the national reference laboratory for testing and
monitoring drinking water (Yoezer et al., 2018). Operational monitoring
and compliance monitoring are required to be carried out by the water
service providers and the surveillance agency respectively (Thu Minh
et al., 2022). The quality of drinking water provided to consumers must

Raw water

o Sedimentation

Journal of Hazardous Materials Advances 12 (2023) 100377

comply with the maximum permissible values mentioned in the Bhutan
Drinking Water Quality Standard, 2016 (Thu Minh et al., 2022). How-
ever, there is no dedicated laboratory for monitoring drinking water
quality for the urban areas in the districts; therefore, the activity is
carried out by the medical laboratories under the Regional Referral
Hospital, District Hospital, and some Basic Health Unit I category fa-
cilities (BHU-I). The laboratories are responsible for conducting the test
on a routine basis (monthly) and entering the data into Water Quality
Monitoring Information System (WaQMIS).

In addition, the Water and Sanitation Division (Department of En-
gineering Services) looks after the provision of safe and affordable
drinking water, the adoption of measures to combat the impacts of
climate change on drinking water, protection of the environment and
health by establishing sustainable wastewater and solid waste man-
agement systems in every Bhutanese town. The Urban Drinking Water
Quality Monitoring System covers all the urban and some peri-urban
towns where the drinking water is supplied by the Thromde (a second-
level administrative division in Bhutan) or municipalities.

Dendup et al. (2022) have analyzed the water quality in the Kan-
glung locality area in Bhutan using a system consisting of three springs
and two taps from October 2020 to April 2021 regarding drinking water
from the springs. Table 3 provides the ranges taken from 86 no of
samples considering the water quality including the relevant standards
given by WHO. All water quality parameters were within the WHO
water quality standards except turbidity and thermo-tolerant Coliform.

Table 3 also demonstrates the water quality results taken by Pradhan
and Mandal (2015) for three rivers named Punatshang Chu in Punakha,
Thimphu Chu in Thimphu, and Pa Chu in Paro. This study was con-
ducted for five months from December to April, having 15 samples from
the rivers. The results show that the water quality parameters for the
three rivers are within the standard ranges and the water is suitable for
drinking purposes. Due to rapid urbanization, pH, COD, phosphate, and
heavy metal concentrations are growing with time. However, the values
of water quality parameters can be further developed. Reasons to have
different values for water quality parameters are, domestic effluents, soil
types, dilution effect, expanded human settlements, agricultural runoff,
overflow of septic tanks, and sewage from industries.

7. Implementation of sustainable drinking water accessibility
with the population growth

The amount of water availability per person naturally decreases with
the increasing population (Besseris, 2022). The main reason for this is
the increase in water demand which requires great efforts to strengthen
the national water supply. As the population increases anthropogenic
activities cause harmful effects on the natural environment (Soares
et al., 2022). The increment of the population with the increasing ur-
banization can be mainly seen in the flat areas in Bhutan, making the
water quality decrement along with the degradation of natural re-
sources. Especially, since a large amount of polluted water is released to
city-based water systems through industries, the resulting water quality
decline makes harmful impacts on water-based ecosystems, agriculture
as well as the livelihood of people living in downstream areas (Dikshit

Coagulation
and Clarification

Distribution

(To consumer)

Flocculation

Chlorination e

(Sand Filters)

Fig. 4. General water treatment processes in urban areas in Bhutan.



LM. Chathuranika et al.

Table 3

Journal of Hazardous Materials Advances 12 (2023) 100377

Results of different water quality parameters for Kanglung locality, Punatshang Chu, Thimphu Chu and Pa Chu; a: WHO Standard 2011 (WHO, 2011); b: WHO

Standard 2017 (WHO, 2017); ¢: WHO Standard 2004 (WHO, 2004).

Parameter Kanglung locality Punatshang Chu Thimphu Chu Pa Chu Recommended Level
Ca%* (mg/L) 2.0-14.0 12.5 24.2 17.9 75%
Mg?* (mg/L) 2.4-132 _ _ _ 502